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Table 1. Chemical compositions of specimens.

Chemical analysis (%)
Specimen No.

C si Mn - P ( s Cu Ni Cr
A1l 1°03 0°20 0*65 0°014 ‘* 0014 0°*19 0+10 086
A2 0°92 0°25 0°59 0°014 ] 0°014 0°19 008 1°06
A3 0°92 021 064 0014 | 0*0t3 | 0°19 0°10 1°26
A4 0°96 0°23 049 0°014 | 0°015 0°18 0°08 1°53
A5 0°99 0°20 0°48 0°016 1 0016 0-18 0°08 1*81
A6 0°57 0°16 053 0015 ‘ 0°014 0*19 0°09 1*56
A7 0°79 0°20 0°51 0017 | 0°014 0*19 0°08 159
As 1+25 0-18 0°54 0°016.| 0°017 | 0°18 0709 159
B1 1°00 0°*24 0°36 0°013 “ 0°006 013 i 0°10 1°43
B2 088 0°18 0°32 0016 | 0°010 014 ! 0°10 | 1+45
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Effect of chromium content on bending
breaking load of A-seris specimens qu-
enched, followed by tempering -at - 160°C
for 90 min. .

Fig. 1.
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Fig. 2. Effect of carbon content on bending
breaking load of A-series specimens
quenchod, followed by tempering at
160°C for 90min.

— 109 —



634 o %o om

% 50 A (1964) H4 B

T
Austenitized ot
870°C
sol- 5 840
850°C
. 830°C
—~ 64 .
§ —0—8/0C
=
S
62
&
5
X 60
8L
06 .08 1.0 12
: C %)
Fig. 3. Effect of carbon content on hardness of

A-series specimens quenched from vari-
ous temperatures.
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Fig. 4. Hardness and compressive - breaking

strength of B-series specimens quenched,
followed by tempering 160°C for 90min.
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